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Applicant information

1 7Ok}
Name of samples: Rechargeable Li-ion Polymer Battery
FE i 2498« TR A
%ﬁg%gﬁ" HB532629EFW 3.87V 451mAh 1.74Wh
Lithium content:
HE . o
Commission by: Zhuhai CosMX Battery Co., Ltd.
ZHLRAL: PR e 7 HL I A BR A F
e ) (South Zone, First Floor, A Work Factory) No.209, Zhufeng Road,Jing'an Town,
Com%%;f’&iﬁfress' Doumen District, Zhuhai City, Guangdong, P.R.China
| IR BRI S T IX R EERIE KIE 209 5 (Al S EHZR X
Manufacturer: Zhuhai CosMX Power JinWan Subsidiary Co., Ltd.
il & R PRifg et 52 HL IR R 2 5 9 5 A F)

Manufacturer Address:

Workshop No.1, No.2, No.3 (first, fourth and fifth floors) and No.5, No.3 Qingwansanlu
Road, Qingwan Industry Park, Sanzao Town, Jinwan District, Zhuhai City, Guangdong,
P. R. China

ARERALAE PRE BRI A K A ALK A BRI B TR TS (—
WE. 5B . J R
Factory: Zhuhai CosMX Power JinWan Subsidiary Co., Ltd.
A BRI 5 HLIE A PR 2 A 0y A F]

Factory address:

Workshop No.1, No.2, No.3 (first, fourth and fifth floors) and No.5, No.3 Qingwansanlu
Road, Qingwan Industry Park, Sanzao Town, Jinwan District, Zhuhai City, Guangdong,
P. R. China

i PR T 4 X S AL TR R ) B R (<.
WE. HE . J R
Appearance: Black
FE U B A
Sample status: Good
FEaoIRE : e hF
Quantity of sample:
B S 48Pcs
Sample identification:
B AT 2 Cl#~Cas#
Receiving date:
BERE 0. 2021.04.13
Completing date:
220k 1 40, 2021.04.27

Conclusion/4518::

The submitted samples comply with the requirements of UNITED NATIONS Section 38.3 Of The Sixth Revised
Edition Amendment 1 Of The Recommendations On The Transport Of Dangerous Goods, Manual Of Test And Criteria
(ST/SG/AC.10/11/Rev.6 Amend 1 Section 38.3)

FEMAFEea E G ek teyizim i d Wi AbsE T 0 2875 B1E— 5 38.3 i EK.

Tested :

e : Wang Yi F1z
W l)fb Test Engineer il T.F2IT %ﬂ&gj
' Wang Li  FHI (3(- ’&Q

Reviewed : ’g Quality Manager Jifi & %137 A g 2 :ﬁ

W A% = ﬁ Dong Jiagin  #X#) Seal/ JH o=
Technical Manager HiA 3t A Date of iggie: 2021.04.223,

Approved : Wu Qiong =3I P

L lf\ 9%; Dong Jiagin %5 1 wﬁitp L
Authorized Manager ##HZ5 A
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General product information
> I:‘ A M) AR
FE A S 1t ]
Sample Type:
EATELLE
Rechargeable or not Yes
P BN 2
O Cell Use Electéochemistry
it ik - ystem -
Ak 22 20 5
Use Wearable Battery Battery Model
. . HB532629EFW
Hi& R LEeE)
; . Electrochemistry .
Comépos‘ln‘g Mode ?lng!e System L|C<202
B Battery
il CellC T 467mAh
ell Capacit : m
Cell model 512627F ‘ 3 : y yp
L 5 CERIIELS 5y Min: 456mAh
Manufacturer Of Cell Chongqing CosMX Battery Co., Ltd.
Rt AR =T H P HL A PR A A
Sample parameters:
AT S €
Nominal Voltage Rated Capacity Rated Energy
— 3.87Vv e 451mAh PR 1.74Wh
FRAR LT WUERE BUE e &
Limited Charging Max. Charging Standard Charging
Voltage 4.45V Current 1353mA Current 90.2mA
78 FLBR A FELU IS B HR 7 L L INGHGEEERT
Discharge Max. Discharging Charge Cut-off
Cut-off Voltage 3.00V Current 902mA Current 11.275mA
TR 2% 1k L R OR R B2 T H LA Fe LA L R
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Test Conclusion
Mk 58
No. Name of test Test result Conclusion Remarks#%
P AT H 44 FR AL, R ARTREE e
] Altitude simulation See A dix 1 P
NIRRT ee endix
i 2 ) PP
0 Thermal test See A dix 2 P
U ee endix
TR R PP
3 Vibration See A dix 3 P
ee endix
PR PP
The submitted samples
comply with the requirements
Shock of UNITED NATIONS Section
38.3 Of The Sixth Revised ;
4 See A dix 4 P
it Edition Of The e Appendix
Recommendations On The
Transport Of Dangerous
Goods, Manual Of Test And
External Short- Criteria
5 circutt (ST/SG/AC.10/11/Rev.6 See Appendix 5 P
AR Amend 1 Section 38.3)
FEmAF ARG E LT fak
Yzt il R Ee bR
. HIER See Appendix 6 N/A
e i
6
Crush See A dix 6 P
, ee endix
FIE PP
7 Overcharge See A dix 7 P
ee endix
o7 PP
8 Forced discharge See A dix 8 P
. ee endix
S PP
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Photos of samples and markings
FE i S pn R B

Battery (HB532629EFW 3.87V 451mAh 1.74Wh)
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Photos of samples and markings

B Sbn iR I

Cell (512627F 3.87V 456mAh)
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Appendix 1
i
Test ltems | Altitude simulation
M H R A
1.1 Test procedure
) M0 g8
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours at ambient
temperature (201£5C).
T FELVB AT VB AE PR IR (2025°C) T, i AEAE/ N T4 T 11.6kPaff & /1 T 2 /b 75/t
1.2 Sample status
: FEARIRES
C1# ~ C5#, at first cycle in fully charged states;
C1# ~ C5#, fEBI MBI T2,
Ce# ~ C104#, after 25 cycle in fully charged states.
C6# ~ C10#, TEEE25 MG SEA T L.
1.3 Result
: NRSAES
Mass loss
Before Testill i #i After Testill i 5 JRE R Residual
Sample No. . ocV Test
FE L g2 (M<19:0.5% At result
An i Mass Voltage Mass Voltage <M<T7Eq-0) 20 FIRHE M Ewa
1g—M—75902/0 (>900/ )
RES TR | JREEE | pemprE | TR DO =900
() (V) (@) (V) M>75g: 0.1%)
Cl# 7.1989 4.4357 7.1985 4.4309 0.0054% 99.8918% o
C2# 7.2842 4.4328 7.2840 44317 0.0027% 99.9752% o
C3# 7.2050 4.4323 7.2044 44313 0.0083% 99.9774% o
Ca# 7.1889 4.4248 7.1885 4.4238 0.0056% 99.9774% o
C5# 7.1845 44314 7.1840 4.4303 0.0070% 99.9752% o
Ce# 7.1863 4.4319 7.1860 4.4310 0.0042% 99.9797% o
C7# 7.1926 44312 7.1925 4.4299 0.0014% 99.9707% o
cs# 7.1349 4.4315 7.1346 4.4304 0.0042% 99.9752% o
Co# 7.1734 4.4307 71731 4.4298 0.0042% 99.9797% o
Cilo# 7.1459 4.4294 7.1456 4.4284 0.0042% 99.9774% o

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no

rupture, no fire.

E: L s V- HESG D- AR R-OBERY

F-fk: O- il ToHR. oMl T, Tk
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Appendix 2
fi 2
Test ltems | Thermal test
WD | R
1.1 Test procedure
) P IR
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C, The maximum time
interval between test temperature extremes in 30 minutes, This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+5°C).
W BT AR IR FE 7242 C I 26 NI T8I, SR)G, (R AE-4022°C % FIEAEAD T6
AN/, AR 1] 18] B 5K 30min, LR #RAE HIR P IREFN0K, AR5, K HAEM IR B h2045°C
BISEAE T ICE 240 /N
1.2 Sample status
C1# ~ C5#, at first cycle in fully charged states;
Ci# ~ C5#, fEEANMEI B2,
Coe# ~ C104#, after 25 cycle in fully charged states.
Co# ~ C10#, {525 MEM e T H -
1.3 Result
) ML, R
Before Testilll sk i After TestilliR )5 Mass loss Residual
= 4 esidua
Sample No. EE_@%O ocv Test result
R g 2 Mass Voltage Mass Voltage (M<1g: 0.5% 4 R o
& RemmE | JFEEE | pemmEs | JTESHIE | 19sM<75g:0.2% (590%) A
(9) (V) (9) V) M>75g: 0.1%) N
Ci# 7.1985 4.4309 7.1974 4.3153 0.0153% 97.3910% o
C2# 7.2840 4.4317 7.2826 4.3149 0.0192% 97.3644% o
C3# 7.2044 4.4313 7.2035 4.3149 0.0125% 97.3732% o
Ca# 7.1885 4.4238 7.1872 4.3223 0.0181% 97.7056% o
C5# 7.1840 4.4303 7.1830 4.3154 0.0139% 97.4065% o
Co# 7.1860 4.4310 7.1849 4.3164 0.0157% 97.4137% o
C7# 7.1925 4.4299 7.1916 4.3178 0.0125% 97.4695% o
cs# 7.1346 4.4304 7.1335 4.3132 0.0154% 97.3546% o
Co# 7.1731 4.4298 7.1720 4.3174 0.0153% 97.4626% o
C10# 7.1456 4.4284 7.1447 4.3186 0.0126% 97.5205% o

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no

rupture, no fire.

E: L s V- HESG D- MR R-OBER; F- iRk O- oilhis. BHER. Bk, BB, LK.
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Appendix 3
fii& 3
Test ltems | Vibration
MRIH | kah
11 Test procedure
) Mt R
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration, The vibration shall be a sinusoidal wave form
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes, This
cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
position of the cell.
W RS R A [ b 2 AR RS B Bl b, REITIRIRS) . IRSILLIESZBOE RN, PL7HZIG N £ 200Hz,
IR G PR (B B 7HZY — ANEA,  — MBI RREE15 70 B B B . RS HERT FELH AN = AN TLAH 2 B
J7 ) _EAEIRA20%, 3/
1.2 Sample status
) GRS
C1# ~ Cb#, at first cycle in fully charged states;
C1# ~ C5#, 7L/ MEHM 5T 2L
Co# ~ C104#, after 25 cycle in fully charged states.
C6# ~ C10#, fE5E25 M e 4 78 L .
1.3 Result
) RGeS
Before Testill i/l After Testill )5 Mass loss Residual
Samp|e No. )—ﬁijﬁ% eOSC\L/ja Test
B g 2 Mass Voltage Mass Voltage (M<1g: 0.5% o2 o P result
WS wemRE | FFEEEIE | peogme | JFERBUE | 1gsM<75g:0.2% ooo | MERE
(g) (V) (9) (V) M>75g: 0.1%) N
Ci# 7.1974 43153 7.1972 4.3148 0.0028% 99.9884% o
Ca# 7.2826 4.3149 7.2821 4.3142 0.0069% 99.9838% o
C3# 7.2035 4.3149 7.2033 4.3135 0.0028% 99.9676% o
Ca# 7.1872 4.3223 7.1870 4.3216 0.0028% 99.9838% o
C5# 7.1830 4.3154 7.1826 4.3147 0.0056% 99.9838% o
Coe# 7.1849 4.3164 7.1846 4.3152 0.0038% 99.9722% o
C7# 7.1916 4.3178 7.1914 4.3167 0.0028% 99.9745% o
C8# 7.1335 4.3132 7.1332 4.3123 0.0042% 99.9791% o
Co# 7.1720 43174 71717 4.3162 0.0042% 99.9722% o
C1o# 7.1447 4.3186 7.1445 4.3175 0.0028% 99.9745% o

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no disassembly, no
rupture, no fire.

vE: L- s V- HES D- R R- WA,

F- ks O- it JEHER. MR, . Tk
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Appendix 4
fi 4
Test Iltems | Shock
MImE | ik
11 Test procedure
) P IR
Test cells and batteries shall be secured to the testing machine, and each cell shall be subjected to a
half-sine shock of peak acceleration of 150gn and pulse duration of 6 milliseconds. Large cells may be
subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of 11 milliseconds.
Small batteries shall be subjected to a half-sine shock of peak acceleration of 150gn (or
Acceleration(gn)= [W],which is smaller) and pulse duration of 6 milliseconds, large batteries shall be
subjected to a half-sine of peak acceleration of 50gn (or Acceleration(gn)= V(mj,which is smaller)and
pulse duration of 11 milliseconds. Each cell or battery shall be subjected to three shocks in the
positive direction followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks
LR R FE AR [ 2 5 A B PR 0 0 BT 0 5 B85 L 119 150 19 - 132 F0 ik
eftdr, BkphFFEE6READ, AL AU 52 fi KNk ES0gn MK ph 5 S I TR 1 288D 1) IE 32 b e o o g
4%mu%ﬁ%wwmﬁshﬂ¢%ﬁbﬁ>%*E%%Mﬁﬁ%ﬁJmW%%%@,iﬂ%mﬁﬁ
GRS BT B0 (ot 5w | TR/ ) UK S )11 SERDHG 2 IE 3t ph . 54 o
HAAE = A HAH I B It 22256 7 6 1 IR 7 M &2 = kapady, SRR T IM& % = aidi, B3ta218
i
1.2 Sample status
) GRS
C1# ~ C5#, at first cycle in fully charged states;
C1# ~ C5#, 7L/ MEH 5T 27T L
Ce# ~ C104#, after 25 cycle in fully charged states.
C6# ~ C10#, 72525 MBI B A HL -
1.3 Result
’ Ialas R
s N Mass loss
Before Testilll After Testill i . i
Sample No. I A RE [P R%gwm Test
e g Mass Voltage Mass Voltage (M<1g: 0.5% Fl 4R ‘ result
KE L 5 TFE% L FEGRE | JFdE | 19sM<75g:0.2% (;9\0%) Mk eh 3
(9) (V) (9) V) M>75g: 0.1%) B
Ci# 7.1972 4.3148 7.1971 4.3145 0.0014% 99.9930% o
C2# 7.2821 4.3142 7.2821 4.3140 0.0000% 99.9954% o
C3# 7.2033 4.3135 7.2031 4.3131 0.0028% 99.9907% o
Ca# 7.1870 4.3216 7.1869 43212 0.0014% 99.9907% o
C5# 7.1826 4.3147 7.1826 4.3140 0.0000% 99.9838% o
Co# 7.1846 4.3152 7.1844 4.3151 0.0028% 99.9977% o
C7# 7.1914 4.3167 7.1910 4.3165 0.0056% 99.9954% o
C8# 7.1332 4.3123 7.1331 4.3120 0.0014% 99.9930% o
Co# 71717 4.3162 7.1715 4.3160 0.0028% 99.9954% o
C10# 7.1445 4.3175 7.1443 43172 0.0028% 99.9931% o

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly, no

rupture, no fire.

vE: L- s V- HESs D- R R- WA,

F- ok O- it JTEHER. MR, . Tk
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Appendix 5
fit& 5
Test ltems External short circuit
M H SN
1.1 Test procedure
) i
The cell or battery to be tested shall be temperature stabilized so that its external case temperature
reaches 57+4°C and then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57+£4°C, This short circuit condition is continued for at
least one hour after the cell or battery external case temperature has returned to 57+4°C, the cell or
battery must be observed for a further six hour for the test to be concluded.
DRFFIRIS PR IR LA E AEE744°C, DM S ERHL AR i AR IR LA BI5744°C, AR5, EULIRET,
H I IE AR /N T 0.1 R ) 2B F 3, A FRES B T ) AR TR S P B2 31 57+4°C 2 J5 FRRFEE 1/ DA
b 0k RSB R A AT E — A BN NI A RE TR 1R
1.2 Sample status
: FEARIRES
C1# ~ C5#, at first cycle in fully charged states;
C1# ~ C5#, fEEE1 MBI E R T HL;
Ce# ~ C104#, after 25 cycle in fully charged states.
Co# ~ C10#, TEER25 MG EA T HL.
1.3 Result
' M55 R
Sample No. Max. External Temperature Test result Remark
e TAS) T it 2 1 B i (°C) RRSAES HiE
Ci# 57.9 o
C2# 57.9 o
C3# 57.9 o
Ca# 58.3 o
C5# 57.2 (o]
ce# 57.3 o
C7# 57.8 0]
C8# 57.8 (0]
Co# 57.8 o
C10# 57.3 o

Note: D —Disassembly, R —Rupture, F —Fire, OT —Over Temperature, O —no disassembly, no rupture, no fire, no
Over temperature

H: D- fifks R- WEZ:; F- gk OT— @id170°C; O- Tofffk. TomiZ. Tilek. Ai170°C
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Appendix 6
[t 6
Test ltems Impact fiifi/Crush #% )&
WA H
1.1 Test procedure
) A B
Impact #i#

(applicable to cylindrical cells not less than 18mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm
= 0.1 mm diameter, at least 6 cm long, or the longest dimension of the cell, whichever is
greater, Type 316 stainless steel bar is to be placed across the centre of the sample. A
9.1 kg £ 0.1 kg mass is to be dropped from a height of 61 £ 2.5 cm at the intersection of
the bar and sample in a controlled manner using a near
Frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees
from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface
and perpendicular to the longitudinal axis of the 15.8 mm + 0.1 mm diameter curved
surface lying across the centre of the test sample. Each sample is to be subjected to
only a single impact.
Cells and component cells meet this requirement if their external temperature does not
exceed 170°C and there is no disassembly and no fire during the test and within six
hours after this test.
(EH T BEARANTA8ZE KM BT ) K it 5l oo 4 At it~ 8eE — AP b, K
PHCPAT TIRR G WA, K—EAN15.8 mm £ 0.1 mmf316 8 R EHAN R HAE B jth
OFLE. N)E, B—BEN.1 kg 0.1 kg M61+2.5 cm 1w FEVA FIFE i . FE M TE
HEATIRIGHS, FLAMFEIRRE R AL 170°C . RIS AR 6NN 2 P, B b TE 1A
ok KGR A -
Crush #/E
A cell or component cell is to be crushed between two flat surfaces. The crushing is to
be gradual with a speed of approximately 1.5 cm/s at the first point of contact. The
crushing is to be continued until the first of the three options below is reached.

(a) The applied force reaches 13kN+0.78kN;

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more,
or the cell is deformed by at least 50% of its original thickness, the pressure shall be
released.
H b RS B ZE RS F S AE PR AN ST RIBF  o 5F R AE 38 — AN Hefik s DLZ91 .Bem/s RIE FE 212
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Appendix 6
[t 6
Test ltems Impact fiifi/Crush #% )&
WA H
BT, BB M= —isB k.
(@)fFH J1i5%] 13kN+0.78kN;
(b) FL 08 H s e 22 /K 2 100mV
(c) FaLh JE 5 AN B T LB AR T %2 /10 50%
— HOR B KK Sy, R R 100 mVE# b S BRI 50%, ) ROZmR .
Sample status
1.2
FEGRE
C11# ~ C15#, at first cycle at 50% of the design rated capacity;
C11# ~ C15#, fEEE1 MG TE50% HIHE A &
C16# ~ C20#, after 25 cycle at 50% of the design rated capacity.
C16# ~ C204#, fE5525MEH 7850% HIFIE 7 & .«
1.3 Result
M
Sample No. Max. External Temperature Test result Remark
FEdh g T it 22 T B e i B (°C) RSP i
Ci1# 27.3 0]
C12# 26.0 0]
C13# 25.5 o
Cl14# 25.1 o
C15# 25.0 o
C16# 24.9 o
C17# 25.1 o
ci8# 24.8 o
C19# 24.8 o
C20# 24.9 o

Note: D -Disassembly, R -Rupture, F-Fire, OT —Over Temperature, O- no disassembly, no fire, no Over temperature

e D- fidk; R- B, F- #2/k; OT- #id170°C; O-Tfiffk. T k. Aiid170°C
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Appendix 7
b= 7
Test Items Overcharge
T H AR
11 Test procedure
' i
When the manufacturer’s recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the or 22V, whichever is
less. When the manufacturer's recommended charge voltage is more than 18V, the charging voltage
of the test shall be 1.2 times maximum charge voltage. The charging current is 2 times of the
maximum charging current recommended by the manufacturer.
USRS B 78 P AN 18V, AR KA fi /) 7 R R S IV 2 T 5 R T R E e K 78 L R R B
Hie22V, WHAEUNE . R FIEF R R oI 18V, BB ENIZA 12650 FhsE ik
FEHHLE . FERL R SR A B R TS R 21
1.2 Sample status
) FEdhIRAS
C214# ~ C244#, at first cycle in fully charged states;
C21# ~ C24#, TEFNMEIN T
C25# ~ C28#, after 25 cycle in fully charged states.
C25# ~ C28#, 1EH25ME B .
13 Result
) HIRRSAES
Sample No. Voltage Before test(V) Test result Remark
L TAS) DT % (V) RSN #/IE
C21# 4.4356 o
C22# 4.4348 0]
C23# 4.4358 0]
C24# 4.4357 0]
C25# 4.4356 0]
C26# 4.4360 0]
Ca7# 4.4360 o
C28# 4.4361 0]

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

. D- ks F -k O-TEffA. il
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Appendix 8
fiisk 8
Test ltems Forced discharge
M H SHR | TSR
1.1 Test procedure
' i
Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D. C, power supply at an initial current equal to the maximum discharge current specified
the manufacturer The specified discharge current is to be obtained by connecting a resistive
load of the appropriate size and rating in series with the test cell, Each cell shall be forced
discharged for a time interval(in hours) equal to its rated capacity divided by the initial test
current(in ampere).
1E2045°C IR EEIREE T, K oA s AR 1 2V B F IR B T omib i, It B FR VRS it
AN RO FIR Y 3 G R R ORTBCR R, I FE IR 1) 9 0 7 R B AR AL
1.2 Sample status
: FEdhRAS
C29# ~ C38#, at first cycle in fully discharged states;
C29# ~ C384#, L1 MEIF7E 2T HL;
C39# ~ C48#, after 25 cycles ending in fully discharged states.
C39# ~ C48#, {EH25MEH 7E 2T -
1.3 Result
NRRAES
Voltage Before Voltage Before
Sample No. test Test result Sample No. test Test result
FE g5 MHEIT R L | A R FE g 5 DY T % P RRSAEES
(V) (V)
C29# 3.3479 o C39# 3.3621 (0]
C30# 3.3532 o C40# 3.3521 (0]
C31# 3.3496 o Ca1# 3.3576 (0]
C32# 3.3548 o C42# 3.3620 (0]
C33# 3.3560 o C43# 3.3514 (0]
C34# 3.3509 o C44# 3.3575 (0]
C35# 3.3547 o C45# 3.3488 (0]
C36# 3.3496 o C46# 3.3529 (0]
C37# 3.3547 o C47# 3.4726 0]
C38t# 3.3552 o C48t 3.3505 (0]

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.

E: D- @A F- K Ok, ik,
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Test equipment list

ARV RIF

No. Name Type Equipment No. Calibration Date j:l;;?fdﬁﬁ
FF5 % R LiteE) TS KA RO 2 (4>
Battery Charge And
1 Discharging Tester CT3001H GYA-E-1640 2021-12-14 ~
W VIR R 4
Battery Charge And
2 Discharging Tester ACTS 20V10A-GGS GYA-E-1788 2021-06-18 ~
B e LB I &R 4t
Low Pressure Chamber
3 P L IEG 2 R 0 GX-3020-Z GYA-0-0039 2021-05-27 J
Rapid Temperature Test i = na.
4 R 2 e S 0 GK-RTH150C GYA-T-0243 2021-08-19 ~
Vibration Platform
5 B ZIHE 2 RS L FS-10-240 GYA-0-0298 2021-12-14 J
Shock Platform
6 T R e & SY11-25 GYA-F-146 2021-09-13 J
Multi channel short circuit
7 i T B R GK-8048 GYA-T-0245 2021-10-13 J
Crush Platform
8 R R BE-6045-2T GYA-F-288 2021-05-20 J
DC regulated power supply = 19
9 B AR R IT6522A GYA-E-1616 2021-11-09 J
DC regulated power supply = '
10 BT g IT6512 GYA-E-1692 2022-01-10 J
DC regulated power supply = '
11 B LB IT6512 GYA-E-1690 2022-01-10 J
DC regulated power supply = o
12 PR g IT6512 GYA-E-1691 2022-01-10 ™
DC regulated power supply = 4o
13 B g IT6163 GYA-E-1271 2021-12-14 J
DC electronic load
14 T IT8816 GYA-E-1617 2021-11-09 J
DC electronic load
15 BT 2 IT8816 GYA-E-1693 2021-11-09 J
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No. Name Type Equipment No. Calibration Date Zlil;ﬁfgﬂ%
Fr5 & R s TN AR RO = (4>
16 Electronic Scale ESJ200-4B GYA-F-412 2022-03-16 J
TR '
Digital multimeter
17 K2 i % 34401A GYA-E-0207 2021-10-13 J
Data Collector
18 FHE AR Y HIOKI GYA-E-1705 2022-02-22 v
Data Collector
19 BT AL HIOKI+ GYA-E-714 2021-08-19 v
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Attention

1. ARG TR A R T F B R

The test report is invalid without the official stamp of the lab.

2. REXFREFPEER, TERIHEH AR E.
Nobody is allowed to photocopy or partly photocopy this report without written
permission of the lab.

3. ARELMMEN. FRIAELTLHK.

The test report is invalid without the signature of ratifier, reviewer.

4. FIREWRBELH-

The test report is invalid if altered.

5. SRR HHER I E AN TIEARE A R G, ORAE S AT E BB DL
If any test method is deviation from the designated test method, must be commented in the test
data sheet.

6. MMM EEAFRW, MTRBREZ HE+ RN AN AR .

Objections to the test report must be submitted to lab within 15 days.
7. ARE N IERAE M AT
The test report is valid for the tested sample only.

8. ﬁﬁﬂﬂ%%*“N/A”iﬁ“xﬁm”, “P”iﬁ“ﬁﬁ”, “F”i}j—‘_\‘“xﬁﬁuo

As for the test result “N/A” means “Not Applicable”, “P” means “Pass” and “F” means “Fail”.

Bt e T I B A R 2 =) A O

Test Center of Zhuhai CosMX Battery Co., Ltd.
JURABRMEET ST X R HERIERIE 209 5 (A BEERIX)

(South Zone, First Floor, A Work Factory) No.209, Zhufeng Road, Jing'an
Town, Doumen District, Zhuhai City, Guangdong, P.R.China

TEL: 0756-6321999

E-mail:tc@cosmx.com

URL: http:// www.cosmx.com
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